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Test method

Bl A 75 B4 T e 18650 1INR19/66-2 3.7V 4400mAh 16. 28Wh
oL AR Chinese
Name of Sample £ Lithium-ion battery 18650 1INR19/66-2 3.7V 4400mAh 16.28Wh
English
BT 1122020382
Sample No.
A3 _¢_ {x % (e 7T 23 IR B e 3% A PR 2
Consignor Yuyao Tailian Lighting Electric Co.,Ltd
A4 e o BB T L A PR
Manufacturer Ningbo Zenz Lithium Battery manufacturingCo.,Ltd
e A @R IS T s U T
Aol 5 3 A GBS AR HEF D
R ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.7

Section 38.3

e - R FARuE T

)12 3=
FIRATE ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Criterion Section 38.3
Fan Al S e i
A#w FaL 0 RIS
ppearance Blue Plastic film shell
. s ) 34
H &% 8 9029-02-28 Hrplfeid B 2022-03-12 ~ 2022-03-31
Accepted Date Test Date

e BEARAEL IR AR Bh ;i s SMELIEG e s oL A L e R

#r A Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
K5I, GRS B GRIRFIERAET D ST/SG/AC. 10/11/Rev. 7 38. 3FRHEE K.
The sample has passed the test items of UN Manual of Tests and Criteria
s |ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion
£ H I (Date) 2022-03-31
P 7 i Al b 4l Rechargeable Lithium Battery. /
y’
Comment
e MR R / o 4 AT
Consignor 315491
Addreis Post Code
iy — v *’2- ~ 5 %%‘]
g o % W% ﬂf £ _ %
Approver: = Checker: Compiler:
LSS

Title:

Bl TR (Vice chief engineer)
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| mmsE stk | REERSAEEES P Sl
}?’.-5— . -‘-'f-})]]fﬂ% $ 191‘% ‘%_JI.
Name of Test Standard requirement or The .
N L Test Result | Concl Remark
0. - Clause Number of Standard est kesu onclusion emar
o GBS R bRAET
: ) ST/SG/AC. 10/11/Rev. 7 38.3 k45T W 1
1 ﬁﬁ#ﬁ?ﬂ UN Manual of Tests and Criteria See Appendix 1 kG /
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Tl lyaepi]
simulation
BEAr I Gatig bR T
HOR fI) ST/SG/AC.10/11/Rev. 7 38.3 ik44T2 W 2
9 sy UN Manual of Tests and Criteria ‘ arrls v Ea g
Thermal test  |s1/so/Ac. 10/11/Rev. 7 Section 38,3 Test T2 |oc° Appendix 2 P;sii d /
WA Gl fbrek =
Rz H) ST/SG/AC. 10/11/Rev. 7 38.3 iRHGT3 WHEE 3
3 . ! UN Manual of Tests and Criteria < Appenidi o k%
Vibration ST/SC/AC. 10711/Rev. 7 Section 38,3 Test T3 |o0° ppendix 3 pgee s /
A GG FERdET
Wit ) ST/SG/AC.10/11/Rev. 7 38.3 iR44T4 W& 4
4 Shiook gN A!ealllla! of Tests and Cr%teria See Appendix 4 {:}-*g. v
T/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 Pisced
WA Galas bRk T
b1 4G 2% ) ST/SG/AC. 10/11/Rev. 7 38.3 iHATS W% 5
5 UN Manual of Tests and Criteria B Fas
External short |s1/s/ac.10/11/Rev.7 Section 38.3 Test v i Pa[;fzd /
circuit T.5
eE I GRS MERAET
$ieE Ji) ST/SG/AC. 10/11/Rev. 7 38.3 iR¥:T6 W 6
6 UN Manual of Tests and Criteria : Fa
Impact ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test A8 LTS P;Sf(td /
T.6
By GREGfbRHEF
- WY ST/SG/AC. 10/11/Rev. 7 38.3 ikBaTT WEE 7
7 ﬂﬁ% UN Manual of Tests and Criteria Saa A;pendix 7 {,\I-ﬂ} 7
Overcharge ST/SG/AC. 10/11/Rev. T Section 38.3 Test Posseid
T.7
AN REMRET
MY ST/SG/AC. 10/11/Rev. 7 38.3 U478 7 A
G0 G 8.3 ) R 8
8 ) UN Manual of Tests and Criteria : A
Forced discharge [s1/sc/Ac. 10/11/Rov. 7 Seotion 38.3 Test | oC 'Ppendix 8 Pe:;id /
T.8
ﬁ}‘ﬁ'l%iﬁ%’f% BB 1 20°C-21°C ; BB /%
Test Environment Ambient temperature:20°C-21°C;Ambient humidity:/%
Condition
R ;
I AT HE R Test ltem
o7 AL
- Jre ;
Subcontracted Test soEBE | B / R 4 y
Condition Subcontracted | Name Post Code
Laboratory 1k / W, /
Address Tel
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= 1 BWRE LA | HEE
No. Name of Test Items Altitude simulation
o . REE AT Before RIEE After FEaRk | HAaE | e
%5 Sample Status RE ik /E RE FF#-2 /A | Mass Loss | Residual %
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g IV % % Event
01 | puEerd | 97.0231 | 415 | 97.0125 | 4.14 0.01 99.76 | ©
002 | i lCRERN | 96.9590 | 4.19 | 96.9555 | 4.19 0.00 | 100.00 | ©
003 | i EEEL o7 998 | 418 | 97.1807 | 4.18 0.00 | 100.00 | ©
004 | gilieanm | 97.3014 | 419 | 97.3143 | 4.19 0.00 | 100.00 | ©
005 | pociCiiR | 97.4150 | 419 | 97.4168 | 4.19 0.00 | 100.00 | O
006 | secim=t® I o7 3301 | 4. 15 7|*973%69 | 4.15 0.00 | 100.00 | O
007 | ppeciCmdA® o | 97.2030 | 415 | 97.1979 | 4.14 0. 01 99.76 | O
008 | jpecrmenn. | oribvesif - 4.15:. | 97.0855 | - 4.15 0.01 100.00 | ©
o 7 s spaiceefti m Ll?ntkional ly

&k Ll ViR DR R-ARAL F-RK O-RMk. LAA. LMK, LR, LRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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= 9 IR B AR FAHIEEN
No. Name of Test Items Thermal test
Rt =y - s 1>
Ma | HERA ey, S R Afer | g5 3 k| | 40
f,g]-%‘ Sample Status }i'-’_% ﬁ‘-&g'@ﬁ:- )ﬁ‘ﬁ ﬂ_%@n}i Mass Loss| Residual E{L%
Sample Mass ocv Mass ocv OCV |Other
No. /g v /g N 1% /%  |Event
1CYCoE4sFi i
001 690 Folle el | 97, U1ES 4.14 96. 9976 4.07 0. 02 98. 31 0
1CYCHE A FEHe
002 ot ol chesed, | 20 D556 4.19 96. 9406 4.09 0. 02 97.61 0
i 1CYCHEA /
003 {eV0 Fully chovgad | 27~ 1897 4.18 97.1730 1. 09 0. 02 97. 85 0
ICYCTE4 eIl
004 i Fotir ool | 97 BAS 4.19 97. 3005 4. 09 0.01 97. 61 0
= 25CYCIE R HL
005 | sseee mudsy chorgea | 97-4168 4.19 97. 4015 4.09 0.02 97. 61 0
006 | pacromer® . |9r.8260 [ 4.15° [91.3146 |  4.07 0. 01 98.07 | ©
007 | ppciCitAt ] 97.1979 | 414 | 971837 | 4.07 0. 01 98.31 | ©
25CYCHE A el
008 | ascve Fully charged | J7- 0655 4.15 97. 0512 4.08 0.01 98. 31 0

3). |“ P E This space intentionally
= left blank

&ii: L-iF V-RA D-FR4R R-2E PR K 0-Rih. LAEA. LMK, BARE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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By 3 #RB LA | IR
No. Name of Test Items Vibration
#du kA FXIE AT Before RIE /G After R | flawE | i
o Sample Status RE FeaEl RE FF %1, /E | Mass Loss | Residual | L&
Sample Mass oCcv Mass ocCVv OCV | Other
No. g N /g v Y% % Event
ICYCTER TR
001 | ookl o |96.9976 | 4.07 | 96.9930 | 4.07 0.00 | 100.00 | o©
LCYCHE Az FEHL
002 | | iicERER | 96.9406| 4.09 | 96.9379 |  4.09 0.00 | 100.00 | o
003 | peCiCme%d o |97.1730| 4.09 | 97.1695 | 4.09 0.00 | 100.00 | o
004 | | eqomdsl o |97.3005| 4.09 | 97.2924 [ 4.09 0.01 | 100.00 | ©
005 | ppleiouifi® o |97.4015| 4.09 | 97.3984 | 4.09 0.00 | 100.00 | ©
006 | sepnroicoron SENOTAATAB |68 4.07,450078135 | 4. OF 0.00 | 100.00 | ©
25CYCsE AT
007 | semrproroatydRlion, 1837 = 4,008 | 97.1833 | "4.07 0.00 | 100.00 | o
008 | jpeaciCrde | 97.0512| 4.08 [ 97.0516 | 4.07 0.00 | 99.75 0

\| 1o e This space intentionally
PEE left blank

&oi: LR V-iRA D-MRR R-3RE F—A2 K 0-RwEH. kA, LMK, A, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 ; Hp IR B % AR il
No. Name of Test Items Giiaals
SE— e T
s ks iRIE A Before RIS After FEME AR T
P Sample St‘a:us FE | FARLE| RE #3348, /& | Mass Loss | Residual %
s P Mass ocv | Mass ocv OCV | Other
No. /g A% lg A% 1% 1% Event
1ICYCRAERLH
001 | iCCEEEL | 96,9930 | 4.07 | 96.9921 | 4.07 0.00 | 100.00 | o
002 | plieAl | 96.9379| 4.09 | 96.9389 | 4.09 0. 00 100.00 | ©
003 | o OCEERR | 97.1695| 4.09 | 97.1684 | 4.09 0. 00 100.00 | o
004 | o lCEAR | 97.2024| 4.09 | 97.2913 | 4.09 0.00 | 100.00 | ©
005 | plCiGERE® | 97.3084| 4.09 | 97.3975 | 4.09 0.00 | 100.00 | ©
006 | gimakd | g7.3136( 407 | 97.3127 | 4.07 0.00 | 100.00 | ©
007 | gCicRen® |o7.1833| - 4.07 | 97.1823 | 4.07 0.00 100.00 | ©
008 | ok ) 9T.0816 | 4.07 39740805 || 4.07 0.00 | 100.00 | o©
jJT:EE EThis space intentionally

left blank

%ii. LR V-iRA D-MRdk R-ZLEL F-ALK O-RH. RiAA. LA, FBEHE. RARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 Hp A B & AR b4 -

No. Name of Test Items External short circuit
by GRIENS Mjf iii’il%ei;%rire FALRE
Sample No. Sample Status ' C Other Event

001 lCYéCEgﬁft—:ﬁhﬁged 56. 1 0

002 LC1C Putly sharged 55.0 0

03 10&(1\%3?\{}1%;;@(1 56. 1 O

004 u,Ytltarﬁfijgh;li,m 56. 3 O

005 25C32C¥’Ei%?(ﬁ;%ged 56. 3 0

006 25CHC Tty chorged 55.6 0

007 zscigclzgﬁ}jtﬁl&ged 55.0 O

004 25&?:%&??5}11;%%(1 59,9 O
L2 This space inbtle;:]tkionally left

Zoz: DRIk RARE FACK O-Lfik. RAK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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K% ; KA F B & AR it

sl Name of Test Items Impact
Ry B SR A #%i@%%ﬁ& .
Sample No. Sample Status Max. E:xtemﬁé:lemperamre S—_—

= ICYIC;YSCO?EO&?;S;W 103. 6 0

- 1C\flcC Y&‘SO%S ngaffi ty 110.7 0

- 1C\’1L‘CY5C0%5 Ogai:d[::ll ty 121.2 o

g1 ICYICC\;CO‘?EDS‘];;& ty 100. 3 0

e ICYlCC Yscoef 0&?;& ty 99.7 o

o 25c2Y5cC\:%CO%E Oéfgf'} ty 62. 7 o

g 25gi?g%$%§§:ity 24.8 0

918 J501C 50% Capacity 104.8 O

oLt zsgx'scm;ov? ngattity 116. 1 0

T

| -

LR This space intentionally left

blank

Hid: D-fiRik F-AL K O-RMRIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B ) paRE 24 |7

No. Name of Test Items Overcharge
Bt IR HAI S
Sample No. Sample Status Other Event

019 1CY(1_‘C]\:E'{£153\‘_?131:1%30(1 0

020 1wcl:cgﬁ?ffﬁied 8

021 1cvécry‘ﬁff?cjhhll%g,ed .

022 1CYéL?SfT?f;;%ge(l 0

023 ZEC;)'EC;{E{LI.;\(ﬁ;;%ged Q

024 25006 Fugly aharged G

025 25052{(5:C|Yﬁ{'f?§;%ged 0

028 25016 Pilly abarest 0
LR 2 This space intentionally left blank

&ii: D-figih F-ALK O-FARAK. AAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F5 8 R B & AR i)y gE:)
No. Name of Test Items Forced discharge
*:f‘c?a%‘%' 7“;&%?@ -FH@JJE%
Sample No. Sample Status Other Event
1CYCHEA T HL
027 1CYC Fully discharged 0
1CYCHEAS L HL
028 1CYC Fully discharged O
1CYCHEA R
029 1CYC Fully discharged 0
1CYC5E A TR HL
030 1CYC Fully discharged 0
! 1CYCHE AT FHCH
031 1CYC Fully discharged 0
m 1CYCHEA M
032 1CYC Fully discharged O
o 1CYCHEAET L
033 ICYC Fully discharged 0
] 1CYCHEATTN
034 1CYC Fully: discharged 0
1CYCHE AT
035 1CYC Fully discharged 0
o LCYCHE 4 H Y
036 1CYC Fully discharged 0
i 25CYCHE Az
037 95CYC Fully discharged O
. 25CYCHE AT
038 25CYC Fully discharged 0
; 25CYCHEAR I HE
039 25CYC Fully discharged 0
040 25CYCHE AT
95CYC Fully discharged 0
041 25CYCHE Azl
95CYC Fully discharged O
’ 25CYCIEA T HE
042 95CYC Fully discharged 0O
; 25CYCyES i
043 95CYC Fully discharged 0
044 25CYCIE 4l
: 95CYC Fully discharged 0
- 25CVCTE AT T
- 25CYC Fully discharged 0
25CYCHEAT TR HL
046 95CYC Fully discharged 0

#ix: DRtk F-AZK O-RMR. RATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




AL T AR A P/ 3]
o RS -HE
Shanghai Institute of Chemical Industry NO. 1122020382
Testing Co., Ltd. Test Report— Appendix 11/11

£ -
§OL BLEST =

WLIT AT ‘\ LA N AL

2:34 5 €

st ffR 35 G5 ok



